
ILLINOIS POLLUTION CONTROL BOARD 
December 18, 2008 

 
IN THE MATTER OF: 
 
PETITION OF CITGO PETROLEUM 
CORPORATION AND PDV MIDWEST 
REFINING, L.L.C. FOR AN ADJUSTED 
STANDARD FROM AMMONIA 
NITROGEN DISCHARGE LEVELS AT 35 
ILL. ADM. CODE 304.122  

) 
) 
) 
) 
) 
) 
) 
) 

 
 
     AS 08-8 
     (Adjusted Standard - Water) 
 

 
JEFFREY C. FORT and ARIEL J. TESHER APPEARED ON BEHALF OF PETITIONERS, 
CITGO PETROLEUM CORPORATION and PDV MIDWEST REFINING, L.L.C.; and 
 
JASON R. BOLTZ APPEARED ON BEHALF OF THE ILLINOIS ENVIRONMENTAL 
PROTECTION AGENCY. 
 
OPINION AND ORDER OF THE BOARD (by A.S. Moore): 
 
 Petitioners Citgo Petroleum Corporation (Citgo) and PDV Midwest Refining, L.L.C. 
(PDV) (collectively, petitioners) request an adjusted standard from the Board’s water pollution 
[...]
site-specific rule now applicable to the Refinery.  Pet. at 6 (¶16); see 35 Ill. Adm. Code 304.213; 
Pet. Exh. 2, App. A at 2 (effluent limitations). 
 

Canal Description and Water Quality 
 
 In approximately 1900, the Canal was constructed “to transport human waste and 
industrial pollutants away from Lake Michigan.”  Huff Test. at 4 (citing Chicago Area Waterway 
System Use Attainability Analysis, August 2007).  The Canal’s width varies from 200 to 300 
feet, and its depth varies from 27 to 50 feet.  Huff Test. at 4.  Its construction “includes vertical 
walls and steep embankments.”  Id.  The Canal receives treated wastewater from three major 
water reclamation plants and is also the site of three coal-fired power plants.  Pet. Exh. 2 at 16, 
Huff Test. at 5.  The Canal “is effluent dominated with over 70 percent of its flow on an annual 
basis from municipal effluents.”  Huff Test. at 5 (citing Agency). 

  



 7

 
 The Agency characterizes stream quality in terms of both physical attributes and stream 
use.  Pet. Exh. 2 at 30.  The Agency assesses water bodies on the degree to which they support 
both overall and individual uses.  Id.  “[I]ndividual uses include fish consumption and aquatic 
life, which apply to all water bodies within the State.  Other uses include swimming, secondary 
contact, drinking, and industrial water supplies whose uses apply to defined water body 
segments.”  Id.  The Agency describes the degree to which a body of water supports a designated 
use in terms of the full support of that use:  “full/threatened support, partial support, and non-
support.”  Id.  “Overall stream use is designated as non-support for fish consumption and aquatic 
life.”  Huff Test. at 4 (emphasis in original); Pet. Exh. 2 at 30.   
 

The identified causes of impairment were polychlorinated biphenyls (PCBs), iron, 
oil and grease, D.O. [dissolved oxygen], total nitrogen, and total phosphorus.  
Sources included sewer overflows, urban runoff/storm sewers, impacts from 
hydrostructure flow regulations/modification, municipal point source discharges, 
and other unknown sources.  Pet. Exh. 2 at 30.1 

 
“Ammonia concentrations were not identified as a source of impairment.”  Huff. Test at 4 
(emphasis in original).  The Refinery is situated on a segment of the Canal for which the aquatic 
habitat “was rated as ‘poor to very poor.’”  Id. (citing Agency).  Factors limiting the Canal’s 
aquatic potential include silty substrates, poor substrate material, little instream cover, 
channelization, and no sinuosity.  Huff Test. at 5 (citing Chicago Area Waterway System Use 
Attainability Analysis, August 2007). 
 
 The United States Geological Survey (USGS) once maintained a water quality station 5.3 
miles downstream from the Refinery’s outfall.  Pet. Exh. 2 at 17 (Station No. 05537000).  Water 
quality data compiled from 1978 to 1996 showed that the water quality at the station failed to 
achieve the current unionized ammonia standards three times during that period, with the last 
exceedance occurring on May 4, 1994.  Id. at 17-18.  More recent data from this monitoring 
station is not available, as the USGS discontinued its operation.  Id. at 18. 
 
 The USGS also maintains a water quality station three-tenths of a mile downstream from 
the Refinery’s outfall.  Pet. Exh. 2 at 18 (Station No. 05536995).  Water quality data compiled 
from 1987 to 1991 showed that the water quality at the station failed to achieve the unionized 
ammonia standard once during that period, with the exceedance occurring in August 1987.  Id.  
The USGS also obtained ammonia water quality data at this station between 1999 and 2001.  See 
Pet. Exh. 2, Appendix C.  The station also produced water quality data on dissolved oxygen 

                                                 
1  Petitioners report that the Agency recently completed Use Attainability Analyses [UAA] for 
the Lower Des Plaines River and the Chicago Area Waterways and made those analyses the 
basis of a proposed change in the Board’s water regulations.  Pet. Exh. 2 at 30, citing Water 
Quality Standards and Effluent Limitations for the Chicago Area Waterway System and the 
Lower Des Plaines River:  Proposed Amendments to 35 Ill. Adm. Code Parts 301, 302, 303, and 
304, R08-9 (Oct. 26, 2007) (proposed regulations and statement of reasons).  Petitioners state 
that “[t]he refinery’s request for a site-specific ammonia limit is not impacted by the UAA, nor 
will it have any impact on the Agency’s proposal in R08-09.”  Pet. Exh. 2 at 30. 

  



 8

concentrations from March 1999 to February 2001.  “In 24 sampling events during this time 
period, three events produced D.O. concentrations below 4.0 mg/L, with the minimum reported 
as 3.2 mg/L.”  Pet. Exh. 2 at 18; see Pet. Exh. 2, Appendix C. 
 
 In his testimony on behalf of petitioners, Mr. Huff states that “the total ammonia 
concentrations in the Ship Canal are generally low, below 1 mg/L.”  Huff Test. at 5, citing Pet. 
Exh. 5, Figure 1 (influent concentrations); see Tr. at 187.  In addition, the Metropolitan Water 
Reclamation District of Greater Chicago (MWRDGC) sampled the Chicago Waterway System 
for ammonia from January 2000 to July 2002 from four locations:  “Lockport Forebay on the 
Ship Canal, Jefferson Street on the Des Plaines River, Empress Casino on the Des Plaines River, 
and the I-55 Bridge on the Des Plaines River.”  Pet. Exh. 2 at 18.  “Average total ammonia 
concentration declines from 0.65 mg/L on the Ship Canal to 0.34 mg/L at the I-55 Bridge on the 
Des Plaines River.”  Id.; see id. at 19-22 (Table 4-1).  “Unionized ammonia concentrations at all 
four locations consistently achieved the existing 0.1 mg/L standard throughout the data period.”  
Id. at 18; see id. at 23-26 (Table 4-2); see also Huff Test. at 5-6; Tr. at 188. 
 

The MWRDGC during 2000 monitored dissolved oxygen on the Des Plaines River at the 
I-55 Bridge.  Pet. Exh. 2 at 27.  The minimum dissolved oxygen concentration during that period 
was 5.8 mg/L, recorded on August 10, 2000.  Id. at 28 (Table 4-3).  Between 2002 and 2006, the 
MWRDGC also collected hourly dissolved oxygen readings on the Canal at Route 83 upstream 
of the Refinery and at Jefferson Street on the Des Plaines River downstream from its 
convergence with the Canal.  Id. at 27; see id. at Appendix C. 
 
 In addition, Midwest Generation EME, LLC between May and September monitors 
dissolved oxygen concentrations in the Des Plaines River at the I-55 Bridge.  Pet. Exh. 2 at 27.  
Data from 2004, 2005, and 2006 reveal that only the month of June 2005 showed a monthly 
minimum concentration lower than 4.0 mg/L.  Id.; see id. at 29 (Table 4-4). 
 

Influent Quality 
 
 As its primary source of water, the Refinery withdraws from the Canal, with annual 
average intake varying between 4.5 million gallons per day (MGD) and 5.6 MGD from 1997 to 
2006.  Pet. Exh. 2 at 13.  The intake is situated approximately 175 feet upstream from the 
wastewater treatment plant outfall.  Huff Test. at 3; see Pet. Exh. 2 at 13.  The influent flow rate 
exceeds the effluent flow rate as a result of evaporation from cooling towers.  Id.  From 1986 to 
2008, the annual average influent ammonia concentration has declined from 3.68 mg/L to 0.55 
mg/L.  Pet. Exh. 5 (Figure 1). 
 

Wastewater Treatment System 
 
 The Refinery has developed a system for the collection and treatment of wastewater at 
the Refinery.  Pet. Exh. 9 at 19; see id. at 20 (Figure 3-1 Process Flow Diagram of Existing 
Wastewater Treatment Facilities); see also id. at 21 (Table 3-5 Process Design Summary 
Existing Wastewater Treatment Plan).  That system collects process wastewaters separately from 
the north plant and south plant areas and can pretreat them “in separate corrugated plate 
interceptors (CPI) for removal of free oils and settleable solids.”  Pet. Exh. 9 at 19; see id. at 20 

  



 9

(Figure 3-1).  “Cyanide and non-cyanide sour waters are stripped separately and then combined 
with the south plant area process wastewaters upstream of the south plant CPI separators.”  Id. at 
19, 20. 
 
 The Refinery system pumps process wastewater from the north plant and south plant 
areas to two process wastewater storage tanks, TK485 and TK486, each of which has a capacity 
of 4.6 million gallons.  Pet. Exh. 9 at 19, 21.  The Refinery operates the tanks in parallel, 
allowing either of them to be shut down or serviced without disrupting the treatment process.  Id. 
at 19.  “The tanks are equipped with floating roofs with oil skimmers and provide removal of 
free oils and settleable solids.”  Id. 
 

The Refinery has installed an induced gas flotation (IGF) system to treat discharge from 
tanks 485 and 486.  Pet. Exh. 9 at 19, 21 (Figure 3-1).  That system induces gas bubbles into the 
process stream to provide for the flotation and removal of insoluble oil and organics and 
suspended solids.  Id.  Addition of this system in 2000 reduced wasteload to the Refinery’s 
sedimentation tank and its 250,000-gallon equalization tank, which nonetheless “still receives the 
cooling tower blow down, sanitary sewer discharge, supernatant from sludge thickeners and the 
Zeolite softener backwash.”  Id. at 20, 22.  During winter, the Refinery injects steam into the 
equalization tank in order to maintain “optimum conditions for ammonia nitrogen removal” 
during those months.  Id. at 22. 
 
 In 1992, the Refinery segregated its stormwater basin from process wastewater.  Pet. Exh. 
2 at 6.  The stormwater basin has a capacity of 52 million gallons and receives stormwater, 
hydrostatic test water, fire water, utility water, and boiler blowdown.  Id., Pet. Exh. 9 at 19, 21.  
The Refinery can pump stormwater from the stormwater basin to the equalization tank, where it 
is mixed with streams received there.  Id. at 22.  Stormwater can also bypass the equalization 
tank to be added directly to the aeration basins.  Id. 
 

The IGF system allows the wastewater stream to proceed from the two storage tanks to 
the activated sludge system, which provides secondary treatment.  Pet. Exh. 9 at 19; Pet. Exh. 13 
at 3-4 (¶8). The sludge treatment system includes three aeration basins operated in parallel to one 
another with a total volume of 1.92 million gallons.  Pet. Exh. 9 at 20-22.  The Refinery adds 
phosphorus to provide a nutrient for biological organisms in the aeration basins.  Id. at 22.  The 
Refinery also provides aeration through a fine-bubble diffused aeration system.  Id. at 20, 22.  
Activated sludge then settles into one of two secondary clarifiers, each of which has a diameter 
of 100 feet.  Id. at 20-22. 
 
 In October 2007, because of air pollution regulations, the Refinery began operating a 
scrubber on the boiler associated with the Fluid Catalytic Cracker (FCC) unit.  Pet. Exh. 9 at 22; 
see Tr. at 130.   A purge treatment unit (PTU) system handles the purge stream from this unit, 
and the Refinery installed a breakpoint chlorination-dechlorination system to treat ammonia 
nitrogen in the discharge.  Pet. Exh. 9 at 22-24; see Tr. at 130.  “The purge stream is inorganic 
and high in total dissolved solids and is not compatible with a biological treatment system.”  Pet. 
Exh. 9 at 24.  The stream from the PTU system “discharges to the treated water basin where it is 
combined with the discharge from the activated sludge system.”  Id. at 20, 24; see Tr. at 130-35. 
 

  



 10

 The Refinery’s polishing lagoon or treated water basin (TWB) constitutes its tertiary 
treatment system.  Pet. Exh. 9 at 24; Pet. Exh. 13 at 4 (¶9).  The TWB has a capacity of 16 
million gallons and is intended “to provide additional settling of any carryover solids from the 
secondary clarifier and provide further BOD5 reduction.”  Pet. Exh. 9 at 21, 24.  While water 
from the TWB can be recycled for fire protection at the Refinery, “[t]he treated effluent from the 
TWB is discharged to the Chicago Sanitary and Ship Canal.”  Id. at 24. 
 

Wastewater Treatment Plant Improvements 
 
 When it adopted a site-specific rule applicable to the Refinery in 1987, the Board 
required the Refinery to continue efforts to reduce the concentration of ammonia nitrogen in its 
wastewaters.  In the Matter of:  Proposal of Union Oil Company of California to Amend the 
Water Pollution Regulations, R84-13, slip op. at 14 (Mar. 19, 1987) (adopting 35 Ill. Adm. Code 
304.213(d)); see Pet. at 13 (¶37).  After filing that petition for the site-specific rule, the Refinery 
performed the following improvements to increase ammonia oxidation, increase available 
dissolved oxygen, and increase hydraulic throughput at its wastewater treatment plant: 
 

Added a third aeration basin, increasing the total aeration volume from 1.38 
million gallons to 1.92 million gallons; 
 
Upgraded the aeration system by replacing the existing mechanical surface 
aerators with a fine-bubble diffused aeration system; and 
 
Added the second 100-ft. diameter secondary clarifier, doubling the secondary 
clarifier capacity.  Pet. at 13 (¶37), Postel Test. at 7 (¶20); see Tr. at 199-200 
(Huff testimony on secondary clarifier), 205-07 (Stein testimony on clarifiers). 

 
 After the Board adopted site-specific relief in 1993, “the Refinery continued its efforts to 
reduce the concentration of ammonia nitrogen in its wastewaters.”  Pet. at 13 (¶38); see In the 
Matter of:  Petition of Uno-Ven to Amend Regulations, Pertaining to Water Pollution, R93-8, 
slip op. at 6 (Dec. 16, 1993) (adopting 35 Ill. Adm. Code 304.213(d)).  Between 1992 and 1998, 
the Refinery performed the following improvements: 
 

Installed a new chemical feed facility at the WWTP [wastewater treatment plant]; 
 
Eliminated discharge of process wastewater to the stormwater basin and provided 
tankage for equalization/oil separation of process wastewater; 
 
Converted the WWTP control system to new DCS control; 
 
Modified the sour water stripper charge tanks inlet line for better oil/water 
separation; 
 
Performed a clean closure of the stormwater basin; and 
 

  



 11

Utilized Naclo dried bacteria and conducted nitrifier inhibition testing.  Pet. at 13 
(¶38), Postel Test. at 8 (¶21). 

 
 Since 1998, the Refinery has continued to improve its wastewater treatment system.  Pet. 
at 13-14 (¶39), Postel Test. at 8 (¶22); see In the Matter of:  Petition of PDV Midwest Refining, 
L.L.C. for a Site-Specific Rulemaking Amendment to 35 Ill. Adm. Code 304.213, R98-14, slip 
op. at 7 (Dec. 17, 1998) (adopting 35 Ill. Adm. Code 304.213(d)).  Specifically, the Refinery has 
undertaken the following measures: 
 

In 2000, installed induced gas flotation system with polymer addition; 
 
In 2003, added additional strippers in the sour water system for ammonia 
removal; 
 
Also in 2003, upgraded diffused aerators to improve oxygen transfer; 
 
In 2006, upgraded phosphoric acid feed system and the aerators to improve 
oxygen transfer; 
 
In 2007, installed purge treatment unit to treat the discharge from the FCC 
scrubber; and 
 
Also in 2007, upgraded diffused aerators to improve oxygen transfer.  Pet. at 13-
14 (¶39), Postel Test. at 8 (¶22). 

 
BAT 

 
 Federal regulations include effluent limitation guidelines applicable to the petroleum 
refining industry.  Pet. Exh. 9 at 3, citing 40 C.F.R. 419.  Those USEPA guidelines provide 
effluent load-based limitations for conventional pollutants including BOD5, TSS, oil and grease, 
and pH based upon Best Practicable Control Technology Currently Achievable (BPT).  Pet. Exh. 
9 at 3, citing 40 C.F.R. 419.22, Development Document for Effluent Limitations Guidelines, 
New Source Performance Standards and Pretreatment Standards for the Petroleum Refining 
Industry (EPA 440/1-82/014) (1982).  The guidelines also provide limitations for non-
conventional pollutants including COD, ammonia nitrogen, sulfide, phenolic compounds, total 
chromium, and hexavalent chromium based on Best Available Technology Economically 
Achievable (BAT).  Pet. Exh. 9 at 3, citing 40 C.F.R. 419.23, Development Document for 